XTEND Qocone

Revisions:
This unit is built specifically to fit the
Brandt 13 HP, It uses a 14" Tube.

There were no major revisions to the
hopper until the 2 Screw Hopper
(Twin 9" Screws) was replaced by a

3 Screw Hopper in Mid 2015. At which Xte N d 1 4"

point the hopper is the same as a 13"
3 screw hopper.

Installation
The 14 uses the same collector as a 13

with the dust hose. Spline parts are n d
interchangeable on Dust Host Style 13 & 14 a

New winch Mount in 2017 for Brandt 13HP Pa rtS Man ual

15/08/2018

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 1



XTEND Qocone

Table of Contents

Introduction 3
Safety 4
Installation 6
Operation 8
Parts Drawings 9
Maintenance 16
Greasing Locations 17
Winch Modification 18

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 2



XTEND Qocone

INTRODUCTION

The Rodono Xtend swing auger is designed to replace the existing swing auger on many
different augers manufactured today and in the past. It provides the freedom to drive
hopper bottom trailers into place with the intake hopper retracted. The intake hopper

may be extended under the trailer under operator control safely and with ease once the
trailer is stopped. The Xtend auger is available in 10", 13", 14" and 16" models. The
mounting ring is specific to the type of auger that the Xtend is added to. Please be
familiar with the operation and safety instructions of your specific auger before adding

an Xtend auger to it. This manual is only relevant to the Xtend auger and does not replace
or supercede the auger manufacturers instructions.

The specifications for the different models can be found on our website at
www.rodono.ca. This equipment can be added to several different manufacturers augers,
many of which have had many changes over the years. We try and cover all the possible
configurations, but if your installation does not match the documentation please contact us
so that we can ensure your equipment will function properly.

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 3



XTEND Qocone

SAFETY

Safety is the protection of YOU and the people around you. Do not take risks with your
life or others around you. Be certain that everyone operating this equipment is familiar
with the recommended operating and maintenance procedures and follows all the safety
precautions. Do not risk injury or death by ignoring good safety practices.

Most accidents can be prevented.

The safety symbols and warnings used throughout this manual and on the equipment are
specified by the ASABE in specifications related to all farm equipment and specifically
portable grain augers. These warnings are meant to make you aware of risks to you.
Please understand what they mean and pay attention.

A CAUTION

Tne caution symbol indicates a potentially hazardous situation that, if not avoided, may
result in minor or moderate injury. It may also be used to alert against unsafe practices.

A WARNING

The Warning Symbol indicates a potentially hazardous situation that, if not avoided,
could result in death or serious injury, and includes hazards that are exposed when
guards are removed. It may also be used to alert against unsafe practices.

A DANGER

The Danger Symbol indicates an imminently hazardous situation that, if not avoided will
result in death or serious injury. This signal word is to be limited to the most extreme
situations, typically for machine components that, for functional purposes, cannot be
guarded.

If for any reason a warning label is damaged, missing or unreadable it is the responsibili-
ty of the operator or machine owner to order new ones which must be available from the
manufacturer. This applies to the main equipment as well as additions. Please do not
hesitate to contact us for new labels.

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 4



XTEND Qocone

Decal and Label Locdtions

o s ﬁm A\ CAUTION

T MOVING EQUIPMENT
I This machine moves in all
4 directions under operator control

K4 £ }

SWING TIP-UP Xtend XW4- Moving Equipment Warning

D3W- Hydraulic Control Decal
A\ WARNING

A WARNING
k A

=0

ROTATING PART HAZARD

Moving Parts
will cause

SEVEre injury. a 4
KEEP AWAY ‘ w [
AmdiSedics N
ROTATING FLIGHTING HAZARD
To prevent serlous Injury or death from flighting:

To prevent serious injury or death from
rotating parts.
1. Stop Engina, disengage PTO, walt for

ggjixsc%ﬁ;g r::pr:;ladn:gag?:lliu?;l?é;lagzl D:ng' ROTATING SHAFT J‘mKaep a:&uardﬁ In place and In goad condition
ahdn:mu?: am;z;rgu:;fuifrép:rmg. G Kee P hair and 2, Ig: ::opelzgaie with flighting guard removed or
8- [Keep ohlidren and by swnders sway. loose clcthing away' gﬁpdrfnﬂ:pf:& halr and dothing away from flighting.
HNZ 4. Keep childran and bystanders awsy.
XW1- Rotating Part Warning XW2- Rotating Part Warning ~ XW3- Rotating Flighting Warning

RODONO TEND

XD1- Branding Decal

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 5



XTEND

Installation:

1: Swing your old swing auger into a position out from
the side of your auger that is safe to lift.

2:Secure an appropriate lifting device with appropriate
lifting straps or chains to your old swing.

3: apply slight tension to prevent swing from falling
when the fasteners are removed.

4: Remove the bolts and washers that hold swivel ring
of your old swing unit down to the auger deck.

Keep the parts for use on your new Xtend Swing.

5: Usually the lower half of the U-Joint that connects
the swing auger to main auger is splined and should
slip up as the swing auger is lifted. If the spline is seized
(usually due to running fertilizer through the auger) then
it may have to pried off, and sometimes heating is
necessary. Lift the old swing auger off the main auger deck in a safe manner.

6: The center of the U-Joint needs to aligned with the swivel between the ring

and the lower spout of the Xtend swing auger. Check the height from the

bottom of the ring you removed to the pivot pin in the ring. This height should

match the height on the ring supplied with the Xtend swing. If it does not, please
contact Rodono Industries to discuss the issue.

7: The U-Joint can be taken off the old swing and put on the new Xtend swing.

The center of the u-joint must be placed in line with the swivel. This can be done

by measuring the height above the ring with a straight edge across the bottom of the
ring. See the proper value for dimension A in the table below. If it does not look correct
you can take one of the swing bolts out and look through the hole in the bushing and
see if the u-joint bearing is in line with the pivot. If you are sure it is in line you can lock
it in place on the upper shaft.

8. The Xtend swing can be lowered into place on the main auger using the same lift
system that you lifted the old one off. Grease the lower spline before lowering

the auger. The u-joint can be aligned through the door on the in the side of the
collector. Lower the Xtend auger into place.

9.The bolts and washers can be put back in place to hold the ring down. If they

are adjustable, there should be clearance between the ring and the bushing on the
bolts so that the ring is free to turn and shift a small amount if necessary.

13" Brandt HP- (A) Deck to Pivot (Inches) - 5 7/8"

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 6



XTEND Qocone

Operation

The Xtend Swing auger adds two functions to a normal swing auger.
1: The ability to extend and retract.
2: The ability to tilt the end of the hopper up or down.
This allows the machine to either extend or swing.
The swing auger also has power swing.

All controls for these functions are conveniently located at the end of the swing tube where
the operator has easy access to the handles on the trailer for opening the chute gates.

The controls are clearly identified on the label by the controls (Shown Below)

Rodono Industries www.rodono.ca

SWING TIP-UP Xitend

' 7

Notes on hydraulics and capacity

The tractor hydraulic flow to this unit should be turned down. This will help prevent damage
to the equipment and the operator. The flow should be turned down to the point where the
operator is comfortable with the swing speed and the retraction speed while holding onto
the controls.

As with all swing augers. It is possible for the swing to overfeed the main auger if the main
auger is approaching or exceeding its maximum angle. The auger capacity drops signifi-
cantly with increased angle. Wheras the angle on the swing changes very little in compari-
son, so it is possible for the swing to overfeed the main auger.

e ]

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 7



XTEND Qocone

Order of Operations

1: Lower swing from transport, Swing around to appropriate unloading position. Roughly
perpendicular to auger. (The only limitation to placement is that clear retraction should be
possible without hitting your tractor cab)

2: Retract Xtend auger all they way.

3: Drive truck in so that you are roughly 2 feet from the end of the hopper and stop roughly
between the appropriate hoppers.

4: Extend hopper under trailer (With Tip Down)

5: Raise hopper tip slightly off the ground and swing to position roughly centered below
appropriate chute.

6: Lower hopper tip onto ground

7: ENGAGE PTO on tractor or power unit.

8: Unload until empty and close chute

9: Raise hopper tip

10: Swing to other chute.

11: Lower hopper tip onto ground.

12: Unload until empty and close chute.

13: DISENGAGE PTO on tractor or power unit.

12: Retract Xtend auger fully.

13: Move next trailer or truck into place as appropriate.

Back to Step 4.

The Xtend auger may be swung or retracted freely with the PTO running as long as the
spline shaft at the top does not become disengaged. On the 14" Xtend there is 24" of free
movement back from full extension. The end of free working travel is indicated by the
“Rodono Xtend” Decal starting to disappear under the collector cover.

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 8



XTEND Qocone

Xtend 1 4" CB14-A0 Complete Chainbox Assembly

C14-A0 Complete Collector Assembly

HYD14 Hydraulic Components

R14-A0 Complete Retractor Assembly

WD16U-AO0 Complete Wheel Drive Assembly

H14-A0 Complete Hopper Assembly

R14-A0 Retractor Assembly

e Oty Part # Deschaption tem Oty Part # Descrption

1] 1 R14-A0 Complete Retractor Assembly 7 14 BW1-250 |Wear Button

1 1 R14-A1 Woelded Retractor 8 4 Ri14 35 |Swnel Spacer Block

2 1z 1G200-10-125 |Hose Camer Chain 2 Ri1434 |Swnel Flange Holder
4 H5CZ14.012 |1/4" NC x 1/2" Bolt 10 1 X Operator Decal
4 LWZ14 1/4" Lock Washers 1 Hv-3 Hy draulic Valve Assembly
1 1G2000-20 |Camer Bracket 3 H5CZ516.214 (174" NX x 2 1/47 Bolt
1 1G2000-21 |Caier Bracket 3 LWZ516 |Lockwasher

3 1 R14-20 Mamn Screw Assembly Notes

4 1 CHA-60-120 75 Rack Chan See Hydradic Assembly for Vahe Fittings

h 2 CHA-60-1R-CO|Connecting Link

6 2 RP-2 Shding Tightener
2 HBC7516-214 |5/16™" NC GRS x 2 1/4" Bolt
2 N8C7516 |5/16™ NC GRS Nut

|

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 9



14" Hopper Assembly
2 Screw Version (9" Screws)

XTEND Qocone

Rem| Gty Pat # Description Rem Qiy
01 H14-AD Comgplete Hopper Assembly 13 1 H14 58 Sk
11 HU-AT Welded Hopper " 1 MESH16  |Mesh
2|4 HCA Mesh Hold Down 15 2 F2I324G  |Bearmg As
8 H5CZ1434 |17 NC x 34" Bok 4 H5C712.112 |Bok 12°NC x 1172
8 LNCZ14 144" Hylon Lock Nuis 4 H5CZ12.134  |Bok 172" NC x 134"
31 H16-21 Chain Guand Assembly 8 LWZ12 Lockwasher 12
4 MWCZ516  |5/16™ Wing Mul 8 N5CZ12 Nut 1727 NC
41 HC35 Transition rspeciion Cover 16 2 Hi4 54 Cliin Tensimes Brackel {Lell)
1 LNCZ516  |5A6" Mylon Lock Mut 17 1 PTHI4H16L |Chain Tensioner (2 34" Long)
1 FWZC516  |5/16" USS Flat Washer 1 CE712.312  |Caniage Bol 1/2°NC 3 172"
1 NWCZ516  |5/16” Wing Mut 1 FWSAEZC12  (Flalwasher SAE 172"
51 H16A4 Feed Screw Bushing Hanger Raght 1 LNCZ12 Mylon Lock Mul 172" NG
1 | B150-1875-150 |B Bushing 18 1 F20620G  |Bearing Assembly
1 H16A3 Feed Screw Bushing Hanger Lek 4 H5CZT16.112  |Bok 76" NC x 1 1727
1 | B150-1875-150 |Bronze Bushing 4 LWZ716  |Lockwasher 7/16™
4| H5CZ38114 |Bok 3B NCx 114" 4 NSCZT16  |Nul 716" NC
4 N5CZ38  |[Nul 38" NC 19 2 WH24-SP6021X |Hub and Sprocket
4 | FWSAEZC3S |Flawasher SAE 38" 2 K310  |Key 3 x 17
4 LWZ38 Lockwasher 378" 20 2 CHABI-Z75 |Chain
6 | 2| UABIN-1220 |U-Joink Assembly 2 CHAGIRCO |Connecting Link
4 K25-15 Key 14" x 1177 2 CHAGIHR-OF | Offset Link
71 H13A33  |Jack Shal Bushing Assembly 2 1 | WDH20-5P6IMGX |Hub with Double Sprocket
1 | B125-150-150 |Bronze Bushing 1 K25150  |Key 14" x 1172
2 N5CZ38  [Mut 8" NC p7] 1 H1455 Chain Tensiones Bracket (Right)
2 | PWSAEZC38 |Flaiwasher SAE 3 px] 1 PTHMHIER |Chain Tensimer (3 34" Long)
2 LWZ38 Lockwasher 378" 1 CEZ12.412  |Caniage Bok 12°NC 4"
8| 1 H1-27 Hopper Jack Shak 1 FWSAEZC12  |Flalwasher SAE 172" (Optional)
* 9| 2 H14-AS Feed Screw Assembly LR 1 SINC12  |Siover Lock Nul 172" NC
TN K] HUAZ Upper Transilion Bushing Support 2 2 WS10x4  |Sobd Wheels
1 | B125-150-150 |Bronze Bushing 2 H5CZ34 512 |Bolt 34" NC x5 172
4| H5CZ38114 |Bok 3B NCx 114" 2 LNCZ34 Mylon Lock Nut
4 | FWSAEZCIS |Flawasher SAE 38" 25 1 H4AB Transition Cover Assembly
4 LNCZ38  |[Mylon Lock Nut 3" NC 2% 2 H5CZ34-112 |Bokt 34" NC x 1 1/
|1 H4AZ2  [Tronsiion Screw Assembly 2 LNCZ34 Mylon Lock Nt
122 H1656 Skat Retainer 2 FWSAEZCHM  Flalwasher SAE 34"
8 H5CZ14.34 14" NC x 34" Bok 2 B75100  |Spacer Bushing
8 LWZ14 Lockwasher 14" Notes:
8 N5CZ14  [Nui 14" NC This Hoppes design was used from 210 to end of 2015 on Bramdt HP only

[}
*H16-A513 can be used which is double flighted

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca

10



T E N D 3 Screw Hopper Assembly (2 Screws @ 7", 1 @5") { Rodono
All Xtend 13 from Beginning 2015

All Xtend 14 from Mid 1015

3 Screw Hopper
Assembly

Rem) Pai # Desciption kem Pai # Desciption
[ HI3A5M  |Comglete Hopper Assembly “ F205-166G Bearing Assembly
1 HI3ASM  |Wekded Hopper H13.78 Shding Chain Tensioner Plaie
2 H13521  |Chain Guad Assembly H5CZ716.112  |Bok 716" NC x 1 1727
NWCZ516 |56 Wing Nut LWZT16 Lockwasher 7/16™

HC-36 Transition hspection Cover
LNC516 516" Nylon Lock Nt
FWCH16 Flatwasher USS 41167
NWCZ516 5716 Wing Nt 15
H13-A3 Feed Screw Bushing Hanger L & R
B1-125-150 |Bronze Bushing
HHCZ36 114  |Bolk 18" NC x 1 147
NHCZ38 Nut 378" NC

MHCZT16 Mut 7HE" NC
CHZ516.112  (Caniage Bolt 516HC 1172
LNC516 Nylon Lock Nk 5716™ NC
F2056-20G Beariny Assembly
H5CZ716.112  (Bol 7ME"NC x 112"
FWCT16 Flat Washer 7716
LWZT16 Lockwasher 7716
MHCZT16 Mut 716" NC

-nMMM-n-n-nM-n-lMMhhhhddMﬂHHMME

Qiy
1
1
1
2
1
1
1
1
2
ref
4
4
8 | FWSAEZCIS  |Flawasher SAE 378" 16 SHG0E2116  |Hub and Sprocket
4 LWZ38 Lockwasher 3 K25-100 Key 14" x 1"
5| 2| x312RE20 Vot Assembly 12 series 1 14" 17 CHAGD-285  |Cham #60 x 28 172"
4 K25-15 Key 14" x 1 172" CHAGI-ROF  |Ofset Connecting Link
6] 1 H13527  |Hopper Jack Shalt with fghling CHAGIMRCO  |Conneching Link
7] HI3503R _ |Feed Screw Assem RH wfSnap Ring 18 CHAGD445  |Cham #60 x 44 172"
8] 1 H135ML _ |Feed Screw Assem LH 19 WDH20-SPG021X | Hub with Double Sprocket
YK H13AS505  |Transilion Screw Casiidge Assem K25-150 Key 14" x 1 172"
4| HSCZ12114  |Bom 172 x 114" 2 WS 104 Sobd Wheels
4 LNC12 Mylon Lock Nut 172" HSCZHM512 |Bok 34" NC x5 172
| 2 H1356 Skrt Retainer LNCH Nylon Lock Nuk
8| HSCZM.O4 147 NCx 34" Bok 2 H13.A8 | Transition Cover Assembly
8 FWCH4  |Flat Washer USS 174" 9 H13A505 _ Transilion Screw Cartridge Assembly
8 LNCH Hylon Lock Nul 14" C HI3A122 Welded Transier Screw Assembly
16 LWZ14 Lockwasher 14 D H13A123 Bearing Assembly
16 SICCH  |Stver Lock Nub 144" NC B111.25D-1.50D Brunze Bushing
1] 1 H1355 Skt SEAATITE6E  Seal (CR 12458)
12] 1| H3IMESH  |Mesh B510-1.5 Bushing Holder
13| 1 WDNMG21T  idler Sprocket Assembly GF 610 Grease Zetk
1 2879 Snap Ring (HAR 2879) HICZ12034 17 Gifl x 34" Bok
1 W2125x04  Fla Washer LWaz12 Lock Washer 12
1 SFF35.34  Flat Head Bok E H14-542 Transition Bushing Suppot Lek
A1 NS Missing Shield Decal F H13-543 Transition Bushing Support Right
B 1 W3 Rotating Fighting Decal

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 11



XTEND

@o

C14-A0 Collector Assembly

12

lem Qly Description |
0 1 Cl14-A0 Comglele Collector Assembly
1 1 Cl4-A1 Welded Collector Body
2 1 ZMBR-Motor | Pinion Brake Molor
3 1 63032RS |Pinion Roller
1 B3-629D  |Pinion Roller Spacer
1 H5CZ582  |Bol 58" NC
1 FWSAEZ58 |Washer 58" SAE
1 LNCS8 Lock Nut 5/8°
4 1 WH16-SP5012X | Pinion Sprocket
5 4 W1x0.75x0.5  |Wear Stip
6 1 XGB13 Gearbox 13
4 H5CZ12114  |Bolls 172" NCx 1 1/4
4 FW2C12 Aat Washer 1/2*
4 LWZ12 LockWasher 1/2*
7 1 C146 Collector Cover |
6 H5CZ516.114  [Bolk 516" NC x 1 1/4"
6 FWZC516  |Flat Washer 5/16"
6 NHC516 Nut 516" NC
8 1 H22-SP6016XSPC |Hub with Stop
1 K516-1 Key 516" x 1"
9 1 CHA 60-2R-11.25 | Double Chain
1 CHA 60-2R-CO ing Link
10 1 CCA12-14  |Spline Tube Assembly 14
11 1 CRF-1 Aange {CRF-A2 inchudes paris)
1 cC-10 Tiack Roller
2 1621-2RS  |Beasing for Track Roller
3 FWSAEZ12  |Hatwasher 1/2° SAE
1 H5CZ125  |Bol 1/ NCx 5
1 LNC12 Nylon Lock Nut 172
1 62092RS _ |Spiine Tube Bearing |
2 Cc2 Collector Stop
2 S0C38214  |Socket Cap 3/8" x2 1/4
2 LNC38 Nylon Lock Nut 38"
2 H5CZ38.134  |Bolt ¥8" NCx 135"
2 LWZ38 Lockwasher /8"
2 NHC38 Nut 8" NC
12 1 C14-28 Doar
7 NWCZ516 _ |Wing Nut
13 1 C14-38 Geasbox Z Bracket
2 H5CZ12114  |Bolls 172" NCx 1 1/4
2 FW2C12 Aat Washer 1/2*
2 LWZ12 LockWasher 1/2*
2 H5CZ38.1 Bol /8" NCx 1
2 LWZ38 Lockwasher /8"
2 NHC38 Nut 78" NC
1 PBW-22 Geasbox Lower Steady
2 H5CZ38.114  |Bolk /8" NCx 1 1/4"
2 LWZ38 Lockwasher /8"
2 NHC38 Nut 8" NC
15 1 SRR* Swing Ring {Model Dependant)
16 2 SRB* Swing Ring Spacer Bushing
2 SRF* Fastener Set (Model Dependant)
* See Swing Ring Sheet for Part #

|

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 12



, E N D Dust Hose Type Collector Rodono
2016,2017 Xtend 13 and 14
Item Qty Part # Description |
UC1314-A100 ot | e Jconyiew Colecrhsenbly
1 1 UC1214-A1 Welded Collector Body
2 1 ZMBR-200P4AIIYS | Pinion Brake Motor
Collector 1 T enyEs [l
1 B3-.6251D Pinion Roller Spacer
Assembly ol sl
1 PWSAEZSE Washer 58" SAE
1 NGB Lock Nut 5/8°
L] 1 WH16-SPEDI2X  |Pinion Sprocket
5 2 uciaea3 Wear Strip
6 1 XGB13 Gearbox 13
4 HX(Z12.114  |Bolis 1/2° NCx 11/4
a FWZC12 Hat Washer 1277
a IWZ12 LockWasher 1/27
7 1 UC13-AbDG Collector Cover
a4 w3 Collechor Cover Wear Strip
12 FHSC14-34 Hat Head Socket Cap 1/ANC x3/4
12 LNC14 Nylon Lock Nut 1/4° NC
[ HXZ516114  |Boli5/16° NCx 1 1/1
[ PWZ (516 Hat Washer 516"
7] NH(G16 Nut5/16" NC
B 1 H22-5PGDIRXSPC |Hub with Stop
1 K516-1 KeyS/16"x 1"
9 1 CHA GD-2R-11.25 |Double Chain
1 CHA 60-2R-CO  |Connecting Link
i 1 CC-A12-DHI314 |Spline Tube Assembly 13
1 1 CRF-A1 Hange for Bearing and Roller
1 CRF-1 Aluminum Bearing Hange
1 CC-10 Track Roller
2 1621285 Beaxing for Track Roller
3 PWSAEZ12 Hatwasher 1727 SAE
1 HRCZ12S Bolt 1/ NCx 5™
1 LNC12 Nylon Lock Nut 1/2°
1 6209-2RS Spline Tube Bearing
2 c2 Collector Stop
2 S0C3E814 Socket Cap /8" x2 /1
2 INC38 Nylon Lock Nut 3/8
2 HS(Z3R 134 Bolt 3/8" NCx 13/5™
2 | WZ38 Lockwasher 3/87
2 NHC3B Nut3/8° NC
12 1 C13-28 Door
Fi NW(C/S16 Wing Nut
13 1 C13-38 Gearbox Z Bracket
2 H5(Z12.114 Bolts 12" NCx 1 1/4
2 FWZC12 Hat Washer 1/27
2 1WZ12 LockWasher 1/27
2 HSCZ3R 1 Bolt 3/8" NCx 17
2 | WZ38 Lnckwasher 3/87
2 NHC38 Nut3/8" NC
1 1 PEBW-22 Gearbox Lower Steady
2 HSCZ3R 114 Bolt 3/B" NCx 11/4"
2 | WZ38 Lockwasher 3/87
2 NHC38 Nut3/8" NC
15 1 SRR* Swing Ring {Model Dependant)
16 2 SRB* Swing Ring Spacer Bushing
2 SRF* Fastener Set {Model De pendant)
17 1 U-lmint 5See Table
18 1 SHCS14-212 Jack Sarew
1 LNC14 Nylon Lock Nut
19 2 UC1314-59 CB Side Seal
17 Farm King 13* All Years I Buhler #90784 M0 2 3157 Pinion Side Seal
“The old u-Joint Buhler will not work with this ¢ollector 14 S5510-32x 1 10-32 x 1° Machine Sarew
Brandt Factory U-joint for Auger 14 SSLNCID 10-32 S5 Nylon Lock Nut
21 DH1E Dust Hase {See Table for Lengﬂ

West Field/ Wheatheart| Rodono

| UA12-14SPL114-138

See Swing Ring Sheet for Pt #

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca

13



K TEN D ‘Rodono
CB14-A0 Chainbox Assembly

D ® @ @

Kem Cly Pat# Description Nem Cly Part # Description
0 1 CB14A0  |Complete Chain Box Assembly 7 1 WSH-SP8020X | Spline Hub with #8020 Sprocket
* rl HoCZ7161  |7/16" NC x 1" Bolt 8 1 F20618G  |Bearmg Assembly wiLock Collar
* 3 H5CZ716.112  [7/16” NG x 1 172" Bolt 4 H5CZ38.114 | 8" NG x 1 1/4" Boits
* 7 LWZ716  7H6" Lockwasher 4 LwZ38 Lock Washers
* 7 NSCZ716  [7116" NG Nut 4 N5CZ38 " NG Nut
1 1 CB14-A1  |Wekled Chainbox 9 1 FW.52x1.75x.2 |Heaw YWasher
2 1 |F208 G1108KRRB |Bearing Assembly wiLock Collar 10 1 H5FZ1234 172 Fine x 1" Bolk

4 H5CZ716.112  [7/16" NG x 1 172" Bolt 1 1 CBZ38231  |Camiage Bolt

4 LWZF16  |7/16" Lockwasher 12 1 oBCA Tightener Z Brackel

4 N5CZ716  [7116" NG Nul 13 1 CBGC 214  |Tightener Spacer
3 1 WH24.SP8020X |Hub with 8020 Sprocket 14 1 IDB0A12-%4  |ider Sprocket

1 K3751375 |98 Key 15 1 FWSAE12  |SAE Flatwasher
1 1 CB1344  |Chain Box Door 16 1 LNG12 Nylon Lock Nut

6 WNC516  |[5/16" Wing Nut 17 1 H5CZ381  |%/% NC x 1" Bolt
5 1 CB 3516  |Upper Spine Shait 18 1 FW4x1.5x2 |Heaw Washer
6 1 F20722UC  |Bearing Assembly 19 1 CHAB043  |Drne Gham

4 H5CZ716.112  |7/16" NG x 1 172" Bolt * 1 CHAB0-1R-CO |Connecting Link

4 LWZ716  |7/16" Lockwasher * 1 CHAB01ROF |Qifset Link

4 NSCZ716  [7116" NG Nul = Not Shown

|
Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 14



14" Hydraulic Assembly

@o

tem| Qly Part # Description | Connection
S 1 1 RCA2 |Valwe Assembly {with fitings)
A 2 1 | ZBMR-Motor |Pinion Brake Motar
[/ 3 1 1011032 |Wheel Drive Motor {or BMPH)
( 5! T 4 1 25TL04-112 | Tt Cylinder {(with pins)
i ( 2 ) - 5 1 HYD-5 Hose Assembly
A = 32 | HOS 3016 |¥8" 2wirehase
| ﬂé N { 1 1014386 |1/2 NPT Hose End Coupler
1 1014366 |¥8" NPT Hose End Valve
Y17 Mg 6 | 1 HYD-6  |Hose Assembly
VAN 200" | HOS 3016 |8 2wirehose
4 84 . 164 \ 1 1014366 |¥8" NPT Hose End Vale
—~ 1 1014366 |38" NPTHose End ___[Motor
X T 7 | 1 HYD-6  |Hose Assembly
200" | HOS 3016 |¥/8" 2 wire hose
. 1 1014366 |¥8" NPT Hose End vahe
13) 1 1014366 |¥/8" NPT Hose End Motor
- % =4 8 | 1 HYD-5 |Hose Assembly
14) g G, (1 5"] 3> | HOS 3016 |3/8" 2wire hose
B ALY 1 1014386 |1/2 NPT Hose End Vahe
¥ | & ] 4 1 1014366 |¥8" NPT Hose End Coupler
NS~ S NI 9 [ 1 HYD13-9 |Hose Assembly Wheel Drive
N P~V 50 | HOS 3016 |¥8" 2 wiehose
‘9‘ '] 0’ 1 1014366 |¥8" NPT Hose End Vahe
' % ST 1 1014366 |¥8" NPT Hose End Motor
=S @2 / 10| 1 HYD13-9  |Hose Assembly Wheel Drive
= 50" | HOS 3016 |38 2wirehose
— 1 1014366 |¥8" NPT Hose End Vale
1 1014366 |¥8" NPT Hose End Motor
1 | 1 HYD13-11 |Hose Assembly Cylinder
76" | HOS 3014 |[1/4" 2 wire hose
1 1014344 |1/4" NPT Hose End Vahe
1 1014344 |1/4" NPT Hose End Rod-End
12 | 1 HYD13-12 |Hose Assembly Cylinder
81" | HOS 3016 |[1/4" 2wiehose
1 1014344 |1/4" NPT Hose End vahe
1 1014344 |1/4" NPT Hose End Clevis End
13 1 C37555 |38 Check Vahe
14 2 80104 |Pioneer Coupler Male
15) 1 0101-6-8  |3/8" MNPT 1o 1/2° MNPT Adapter
16] 4 010786 [1/2° M to /8" F Swiwel
17] 1 210764 |38" M 1o 1/4" F Swiwel 90
18] 1 010764 |¥8" Mto 1/4" F Swiel
RC-A2 Valve Assembly (with fittings)
Hhem | Qiy Part # Description
A 1 VLV-35P |Vahe with Handles
B 5 250786 (#8 ORB to 3/8" FNPT 90 Swivel
[ 2 050786 (#8 ORB to 3/8" FNPT Swivdl
D 1 210764 [¥8" M to 1/4" F Swivel 90
E 1 2507-10-8 [#10 ORB to 1/2" FNPT 90 Swiwl

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca

15



TEND

WD16U-A0 Wheel Drive Assembly

tem Qty Part # Descriplion

0 1 WDI6U-AD  [Wheel Drive Assembly
4 NSCZ38  [3/8"NC Gr8Nut
4 LW7838  |Lockwasher 3/8~ Gr 8
4 FW7838  |Flat Washer 3/8" Gr 8

1 1 WDM6UA1  [Welded Wheel Drive Frame

2 8 H8CZ3834 |[Bok3/8"NC Gr8x 34
8 LW7838  Lockwasher 3/8° Gr 8
8 FW7838  |FlatWasher 3/8" Gr 8

3 2 H5CZ38212 [BoK3/8"NCGHx2 127
2 LWZ38 Lockwasher 3/8

4 2 WD-A4 Hub Assembly

5 2 CP316- 200 |Colter Pin

6 1 WD-A3 Quter Rolaling Hub

7 2 W150200 |Machine Washer

tem Oty Part # | Description

8 2 T5L16 Super Lug 16" Wheel and Tire
9 10 WwB11 Wheel Nut
10 1 WD13-14 |Front Stifener
11 8 LW714 Lock Washers

8 H5C714.12 | Bolt 1/A™NC x 127
12 2 CHAS0-46 |50 Roller Chan

2 CHAS0-1R-CO |50 Conneciing Link
13 1 WD16-A4  |Dual Drive Hub
14 2 CBCA1 Nut 1/2° NC

2 LW712 Lock Washers
15 1 WD-A2 Inner Rotating Hub
16 2 H5CZ12112 |Bolt 17227 NCx 1 127
17 1 BMPH Drive Motor

Revised March 1/2011

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 16




XTEND Qocone

Maintenance
Greasing Schedule
Decsnption Qty |Location Frequency Diagram ltem
U-Joints 1 Lower Hopper 80 hrs Operation Hopper 6
1 Upper Hopper 80 hrs Operation Hopper 6
1 Collector 80 hrs Operation Swing Ring 6
Bushings 2 Hopper Feed Screw |8 hrs Operation Hopper 2
1 Hopper Jack Shaft |8 hrs Operation Hopper 7
1 Transition Screw 8 hrs Operation Hopper 10
Bearings 2 Hopper Feed Screw 200 hrs Operation Hopper 15
1 Jack Shaft 200 hrs Operation Hopper 18
3 Chain Box Bearing_;s 200 hrs Operation Chain Box 268
0Oil Schedule
Chain Box Greased at Factory- Add Grease through zerk - 80 hrs
Gearbox Fill to Level SAE 90 Initially- Check and Maintain Level Yearly
Spline Shaft Apply Light Oil- Monitor and Keep Clean and Lightly Oiled
Apply Grease for Storage
Hopper Dnve Chain Apply oil when g_;reasing_;— 80 hrs
Greasing U-Joints 1 Pump High Temp
Gearbox Oil SAE 90
Contacts:
Rodono Industries Ltd.
RR#1
Clive, Alberta
TOC 0YO

Phone 403-784-3864
Fax 403-784-2402

email: contact@rodono.ca
website: www.rodono.ca

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 17



XTEND 5o o

Orientation of Flanges i y 18
may vary depending
on year and model

120N

— Il *h

a4l ? ,

a0
. P 7 Y4
4
N6
P :

< r———“@j
2 N

4 5 1 g 3

W \0

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 18



Winch Modifications- 2017
x TEN D. for Brandt 13HP and XL Install- @{‘“
Post 2012 models

The winch mount to fit an Xtend on a
Brandt HP for 2017 is meant to bolt on
It will require drilling 6 holes at 1/2"
and enlarging the pin hole to 5/8"

This Bracket assembly inserts between
the current winch arm and the current
winch mount to swing the hook further
back and tilt the arm down to allow use
of the factory winch arm without cutting
and welding like previous models.

It will still swivel from side to side on
some lengths of Brandt Augers if there
is enough clearance to the cable mount
frame.

1: Remove Brandt Winch arm from its mount

2: Place lower piece of winch kit in place on
Brandt winch mount. Use 1" bolt to hold
the mount in place temporarily.

3: Drill through Brandt winch mount
in 6 places with 1/2" drill bit.
2 on top
4 on side.

4: Remove the 1" Bolt. Place the top
part of mount in place. Install and tighten
4 of 1/2" NC x 1 1/4" Bolts in sides
2 of 1/2" NC x 1 1/2" Bolts in top
and the 1"NC x 2" Bolt in the middle.

5: Bolt the Brandt winch arm back in
place on top of the new mount.
Drill the small pin hole out to 5/8"
and install the 5/8" bolt with the stover
lock nut.

Kit Includes

A: Lower Mount
B: Upper Mount
4- Gr 8-1/2" NC x 1 1/4" Bolts _
2_Gr 8- 1/2" NC x 1 1/2" Bolts 6: Test for safe operation and clearances.
6- Gr 8- SAE Flat Washers

6- Gr 8- Lockwashers Square tube is supplied to extend

6- Gr 8- 1/2" NC Nuts ) the Brandt winch arm if the swing
1-Gr 8- 1" NC x 2" Bolt 1- Gr 8- 5/8" NC x 1 1/2 Bolt  hijts the auger frame. This should
1- Gr 8- 1" Lockwasher 1- Gr 8- SAE Flat Washer only be required on 2017 Brandt

1- 1" Flat Washer 1- 5/8" NC Stover Augers.

1- Gr 8- 1"NC Nut
|

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 19



x TEND 14" Winch Modifications (R.,.,.,.,.,
for Brandt 13HP Install- Pre 2012

Factory
Winch Mount

1: Set mount in place on main arm support
2: Mark holes

3: Drill Holes

4: Bolt in place

5: Move winch to new mount

(Hoses on the Brandt optional hyd.
winch are long enough for side shown
if winch was to be mounted on the
opposite side, the hoses would need
to be extended.)

The tube on the winch arm may need
to be extended ( Cut and Welded) with
the supplied tubing to keep the hopper
from hitting the A Frame.

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 20



T E N D 13 &13"HP 2012 and Later ‘ Rodono
Winch Mount

In 2012 Brandt changed to a swivelling winch
So the bracket supplied to change the winch is

different. Instead of changing the position :
of the winch, we change the angle of the winch.

[ h gositions
. Place Angle Iron beloW |d edgBsS
for additional strength.

6: Paint to match Auger

7: A piece of tube is supplied to extend t
winch arm, this will put the swing far
enough away from the auger that it
will not hit during transport.
Cut the winch arm, insert and
fully weld the new section into the arm.

8: Lastly, insert the supplied length of chain
into the existing safety chain, using the
supplied quick link. Tighten all links.

Replace Small Pin with 5/8" Grade 8
Bolt- Drill holes larger.as necessary .

Full WELD
along all edges

Rodono Industries, Clive, Alberta 403-784-3864 www.rodono.ca 21



	Page #1
	Page #2
	Page #3
	Page #4
	Page #5
	Page #6
	Page #7
	Page #8
	Page #9
	Page #10
	Page #11
	Page #12
	Page #13
	Page #14
	Page #15
	Page #16
	Page #17
	Page #18
	Page #19
	Page #20
	Page #21

